www.ersatzteil-service.de

BHS-6255

lhr Ersatzteil-Partner




www.ersatzteil-service.de

BHS-6255
NO, PARTS NO. DESCRIPTION QTY. OUR PART NO.

116013088010 CASE-L-COMP i 10377

2|6013082020 CASE-L 1 10378

316013089030 BEARING/6001DDU 1 10379

4]6013089040 CASE-R-COMP 1 10380

56013088050 CASE-R 1 10381

616013082060 BEARING/G2772Z i 10382

716013084070 BOLT M5=12 5 10383

8|6013089C80 NIPPLE 1 10384

916013089000 SCREW M4=35 1 10385
10]6013089100 SLIDE PIECE 1 10386
1116013089110 BOLT 1 10387
126013089120 SHIM 1 10388
1318013088130 BOLT MEx25 1 10389
1416013088140 BAR HOLDER 1 10390
1516013089160 NUT M8 1 10381
1616013089160 WORM GEAR 1 10302
1716013089170 OIL PUMP-ASSY 1 10383
18{6013089180 SCREW M4x10 2 10394
19]6013088180 GASKET 1 10385
2016013089200 OIL PIPE-ASSY 1 10396
2116013088210 OlL PIPE 1 10397
2216013089220 FILTER 1 10398
23|6013089230 OIL TANK-ASSY 1 10399
2416013089240 OIL TANK 1 16400
2516013089250 COLLAR 2 10401
2618013089260 VALVE 1 10402
27]6013089270 SCREW M&x12 2 10403
2816013089280 OIL CAP-ASSY 1 10404
2816013089290 GASKET 1 10406
3016013088300 GEAR SHAFT 1 10406
31|6013089310 PINION 1 10407
3216013089320 BEARING #609 1 10408
33{6013089330 BEARING #609ZZ2 1 10409
346013089340 RING SNAP 1 10410
3516013089350 RING SNAP 1 10411
3616013088360 COLLAR 1 10412
3716013088370 SPROCKET 1 10413
38{5013089380 WASHER 1 10414
3916013089390 SCREW M6x14 1 10415
4016013089400 GUIDE BAR 10" ] 10416
4116013089410 SAW CHAIN 1 10417
42{6013089420 CHAIN COVER 1 10418
4318013089430 WRENCH 1 10419
4416013089440 SPANNER 1 10420
4516013089450 GUIDE BAR 8" (OPTION) 1 10421
4616013089460 SAW CHAIN 8" (OPTION) 1 10422
4716013089470 GUIDE BAR 12" (OPTION) 1 10423
4816013089480 SAW CHAIN 12" (OPTION) 1 10424
4916019503901 LABEL,SERIAL 1 10425
5016019604201 INSTRUCTION MANUAL 1 10426

lhr Ersatzteil-Partner






